Chicago

Pneumatic

CP7300

Air Drill

Index  Part Description Qty. | Index  Part Description Qty.
No. No. No. No.
1 2050527883 Motor Housing 1 27 2050487693  Gear 2
2 2050527893  Spring Pin (&2x10L) 1 28 2050487703  Bushing 2
3 2050527903  Air Inlet 1 29 2050528043  Set Screw (PT1/4”) 1
4 2050527913  Trigger 1 30 2050486853  Ball Bearing (696zz) 1
5 2050527923 Valve Stem 1 31 2050528053  Internal Gear 1
6 2050527933 Valve Bushing 1 32 2050528063  Clamp Nut 1
7 2050527943 O-Ring (24.8x@1.9) 1 33 2050487743  Washer 1
9 2050527953  O-Ring (8x@2) 2 44 2050528613  O-Ring (29x1.5) 1
10 2050527963 Exhaust Deflector 1 52 2050528073  Rubber Grip 1
13 2050527973  Ball Bearing (6262z) 1 59 2050486983  Drill Chuck (1/4”) 1
14 2050527983 Rear End Plate 1 60 2050497003  Chuck Key (1/4”)
15 2050487613 Rotor 1 2050528663  Tune-Up Kit (Incl: 13, 16, 20, 21, 27)
16 2050487623 Rotor Blade 5 6158727980  Warning Label 1
17 2050527993  Spring Pin (21.5x6L) 1
18 2050528003 Cylinder 1
19 2050528013 Front End Plate 1
20 2050486843 Ball Bearing (6000zz) 1
21 2050528023 Ball Bearing (698zz) 1
22 2050487643  Filter 1 ;
o 2050487663 Rubber Ring 1 8940168506 [OPERATOR’S MANUAL
o5 2050487673  Pin (@3.97x10.8L) 2 6159948740 [SAFETY INSTRUCTIONS
2% 2050528033 Cage 1 8940168505 |[EC DECLARATION
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